For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 1 of 33

T

uﬂﬂﬂuwmnﬂwuﬂw\u

/
N

—f[==\oe
i I .y
/ Tvxmnn ||||||||||||||||
N I\.,@IV fauHHH(/f/ .
AN — \T NN

P
) 4 A
@

| lr//

.

13A-325-190 Yard Bug (1999)

> - : /
c 7 ey N ,
2 SN N sl

/
(%] ’ \ _ /v\\m\
% - =X =
& @ lIlIHHl!Iw.Hu! IIIIIII ez o <
g - NN
g P e e
(&S] -
QO \\
(@]

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999)

Deck Accessory

Page 2 of 33

Ref#  Part Number Qty S/P/F  Description
1 631-0060 1 S  Flow Indicator Assembly
2  631-0080 1 S  Grass Bag Assembly Code: N Notates a new
part (not previously existing).
3 710-0166 1 S  Machine Screw 1/4-20 x 1.0
4  710-0286 1 /P Machine Screw 1/4-20 x 0.5"
5 710-0456 1 Hex Screw #10-16 x 0.5"
6  710-0564 1 /P Hex Screw 1/4-20 x 2.75"
7  710-0642 1 /P Self-Tapping Screw 1/4-20 x 0.75"
8  710-0825 1 /P Hex Screw 1/4-20 x 3.75"
9 710-0924 1 /P Machine Screw 1/4-20 x 0.75"
10 711-0415 1 S  Clevis Pin
11 712-0271 1 /P Hex Sems Nut 1/4-20
12 712-0298 1 S Jam Nut
13 712-0397 1 S  Wing Nut
14  714-0115 1 S  Cotter Pin
15  726-0271 1 S  Speed Nut
16 731-1441 1 Bag Handle
17  731-1743A 1 /P Discharge Chute: Grass Bag
18 731-1744 1 Side-Discharge Chute
19  731-1745A 1 /P Mulching Plug
20 732-0839 1 S Bag Release Lever
21 732-0841 1 S  Torsion Spring
22  732-0854 1 Clip Spring
23  736-0173 1 /P Flat Washer
24  736-0329 1 S  Lock Washer
25 783-0544 1 S  Grass Bag Screen
26  783-0575A 1 S  Pivot Bracket
27  783-0645 1 S  Deflector Plate

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

3 - @l M .mmvéﬁﬂu
S) /-/, ]
™ -
DR-M \ N o
(4 8
- \)/WII /Iln/_ .
M u/ \\\. \YIHUHH”////, Drﬁm.
p ,Lm,uHHH{,&LH,.,/ ,”umﬂw
« \\\ N,_w,Az...,,,,,,um,wmvm---, 8
N v~ H'II .l l, = /
8 VoKX B uV
u & Yy = @\.
@ \“MWAMW \\ \\ _nw'- o E
ﬂmﬂ.//m \ \ \- /, P
-\ ‘_mmu

i 2N Im""llﬂuu.lnum \. \
,“ - d N“ AN{.LN .m.—.li\ﬂ m “ - ,A“Mv \“u\nun\.\
- _uw N / .v.m.:“w\%\
. @) ol \ o \\ /
/ / ¥
// \\/
/ .nw_._..
/ N
..... o
«w
: /
N \ \
,_i—w—__-_— Aw?w
ﬂmmw\. Aunnnunurmmwwu‘

rgi
\

_

.lll\l\

N\ A @ \
\_m_”y,vmuu

S

—

/

\

\

/

13A-325-190 Yard Bug (1999)

Deck Hanger Link

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999)

Deck Hanger Link

Page 4 of 33

Ref#  Part Number Qty S/P/F  Description
1 683-0152 1 Pivot Link Assembly
2 710-0376 1 /P Hex Screw 5/16-18 X 1.00 Gr.5
4  710-3230 1 Hex Bolt 1/2-13 X 2.75 Gr.5 Special
5 711-0332 1 S  Lift Bracket Pin
6 711-1120 1 Lift Rod
7  711-3319 1 S Ferrule
8 712-3008 1 S Jam Nut 3/8-16 Gr. 5
9 712-3010 1 S  Hex Nut5/16-18
10 712-0266 1 S  Hex Cent. Lock Nut 3/8-16
11  712-3048 1 S  HexJam Nut 1/2-13 Gr.5
12 714-0104 1 S  Cotter Pin
13 714-0147 1 Cotter Pin
14  714-3010 1 /P Cotter Pin
15 720-0298 1 Handle Grip
16 732-0829 1 S  Extension Spring
17  732-0837 1 Torsion Spring
18 736-0119 1 S  Lock Washer 5/16
19 736-0140 1 S  Flat Washer .385 I.D. x .620 O.D. Code: N
Notates a new part (not previously existing).
20 736-0169 1 S  Lock Washer
21  736-0275 1 S  Flat Washer 5/16
22 1 UNKNOWN
23  738-0145 1 S  Shoulder Screw
24  738-0183 1 S  Shoulder Screw
25  738-0958 1 S  Shoulder Spacer
26  783-0435 1 Upper Deck Link
27  783-0437 1 Axle Bracket: Rear
28  783-0440 1 S  Lower Link
29  736-0257 1 S Flat Washer .526 I.D. x 1.262 O.D. Code: N
Notates a new part (not previously existing).
30 683-0194 1 S  Crossbar Lift Link

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 5 of 33

13A-325-190 Yard Bug (1999)

Frame Assembly

OV V.
mmu \ ww\\
\

v

NN

2\
e m”

m
\\,

-

L ///...
~

i m\\

.n...

v

e

e
wy”

]
uwy G.,_,/
n/_,//// \\lll/ﬂ///
N AN 5
i ,,mww,
(-,
AW
,Wﬁ\
B\ \
. \ % B L
/7 &.;1:-:::; W )
\ S N 8 A :
I -2 m-u-N___un ‘l..-.....‘ "~ N Nmmv

N\,_E---‘---;...

SO / P
= / m-iwu“ m s
2. & - £
// w_ k\
//. ¥ L \A\V
Y 4
/N
mn__/ Q\

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999)
Frame Assembly

Page 6 of 33

Ref#  Part Number Qty S/P/F  Description
1 683-0149A 1 S  Frame Assembly
2 683-0190 1 S  Frame Rail Support: RH
3 683-0191 1 S  Frame Rail Support: LH
4  683-0192 1 Muffler Pipe Extension
5 710-0148 1 /P Hex Fl. Screw #8-32 x 0.375
6  710-0157 1 /P Hex Screw 5/16-24 x .75" Gr.5
7  710-0624 1 /P Hex Screw 5/16-24 x 1.5" Gr.5
8  710-0654A 1 /P Hex Washer Head TT Screw 3/8-16 x 1.0"
9 710-0871 1 Hex Slot Sems Screw #10-32 x 0.38
10 710-1237 1 Hex Washer TT Screw #10-32 x 0.625"
11  710-1611 1 S  TT Screw 5/16-18 x 0.75"
12 710-1653 1 Machine Screw #10-32 x 0.5"
13  710-3015 1 /P Hex Screw 1/4-20 x 0.75"
14 711-0222A 1 S  Battery Hold-down Rod
15 712-0271 1 /P Hex Sems Nut 1/4-20
16  731-0708 1 Battery Cover
17  712-0397 1 S  Wing Nut with Bell Washer
18 712-3017 1 S  Hex Nut
19  712-3057 1 S  Hex Nut 5/16-24 Gr.5
20  725-0157 1 /P Cable Tie
21  726-0205 1 /P Hose Clamp
22  726-0209 1 /P Cable Tie
?23  731-0708 1 Battery Cover
24  731-1682A 1 /P Oil Drain Sleeve
25  731-1945 1 Engine Duct
26  732-3080 1 S  Compression Spring
27  735-0273 1 Rubber Washer
28  736-0119 1 S  Lock washer
29  736-0123 1 S  Flat Washer
30 736-0159 1 S 5/16 Washer
31 736-0169 1 S  Lock Washer
32 736-0188 1 /P Flat Washer
33  736-0400 1 S  Flat Washer
34  736-0607 1 /P Lock Washer
35 737-0169 1 Motor Oll
36  738-0960 1 Shoulder Screw
37 741-0516 1 S  Flange Bearing
38 741-0591 1 S  Flange Bearing
39 751B213146 1 /P Throttle Casing Clamp
40  751-0535 1 Fuel Line Hose
41  751-0656 1 Fuel Tank
751-3124B 1 S  Fuel Cap
42  783-0417 1 Transaxle Support Bracket
43  783-0624 1 S  Battery Bracket
44  783-0630 1 Fuel Tank Bracket

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 7 of 33

13A-325-190 Yard Bug (1999)
Front Floor Console/Steering

Assembly

N,
-~ Am uVﬁ”
oI e /K/

e
et \\\\Mﬂu

\\\ \
== mvm \..n M // M
=

i e

NS ) al
// o /0
\ \ Q Ww\“\\ m
/
\\mnu o ~
3‘ _\m _mé

/Q J 0 Q\\\
%\ 0g/
\ o \\\
S

0
[~ N ;K\
n/._ \.1| ////
\\. mmmwwww
T \J \ v
./ \, GO0 8 --m- VMU\V
/e ,m A m o &
N ) N
lﬂlﬂﬂhlmm w_ / . TSI\ VN
’ ! \ ocrw <. m
- A e BN W
ﬁ%/a\\aaa.wﬁg( B
~ - A& Ly Aﬁ o]
HHHH\\.\ M o -

- 0! I 7z —
, N I @ {/folga-xg,

A4

i f!/
W\ ¢« K ~ QN
vw,; Y of o
Wzmﬂs. - ol - D
|/|, ) A <
%W') wnm ....... - - P
v A Py m \ AN ¥
7\ I w_féTww-ng”uJ N
o . - NIIENI\ w
Ny, M 7 ¢
n/gwby mmn <+
/ /ﬂ.{l!Ml.{H/ ‘J_ PJU,
/ / I”ﬂll..,..
/ / @ /
ARNA
AN
Vi)

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999)
Front Floor Console/Steering Assembly

Page 8 of 33

Ref#  Part Number Qty S/P/F  Description
1 17962 1 Switch Plate
2  650-0007 1 S  Steering Tube Assembly
3 683-0033A 1 Steering Support Bracket
4  683-0178A 1 /P Front Axle Assembly: RH
5 683-0179A 1 S  Front Axle Assembly: LH
6 710-0224 1 S Hex Screw AB
7  710-0459A 1 /P Hex Screw 3/8-24 x 1.5" Gr.5 Special
8 710-0643 1 /P Lock Screw 5/16-18 x 1.0" Gr.5
9 710-0689 1 /P Hex Screw 1/2-13 x 0.75"
10 710-0837 1 Oval Csunk Screw #10-16 x 0.625"
11  710-0958 1 /P Hex Screw 1/4-20 x 1.25 Gr.5 Special
12 710-1017 1 /P AB Screw 1/4-14 x 0.625"
13 710-1611 1 S  Self-Tapping Screw 5/16-18 x 0.75"
14  710-3008 1 /P Hex Screw 5/16-18 x 0.75"
15 712-0116 1 S  Lock Nut 3/8-24
16  712-0206 1 S  Hex Nut 1/2-13
17  712-0241 1 /P Hex Nut
18 712-0267 1 S  Hex Nut
19 712-0324 1 /P Lock Nut 1/4-20
20 712-0411 1 S  Lock Nut
21  714-0470 1 S  Cotter Pin
22  723-0156 1 S Ball Joint
23  731-0511 1 /[P Trim Strip
24 735-0265 1 Floor Pad: LH
25  735-0266 1 S  Floor Pad: RH
26  736-0105 1 /P Bell Washer
27  736-0119 1 S  Lock Washer
28  736-0160 1 S  Flat Washer
29  736-0169 1 S  Lock Washer
30 736-0187 1 /P Flat Washer
31 736-0196 1 Flat Washer
32  736-0242 1 /P Belleville Washer
33 736-0272 1 S  Flat Washer
34  736-0320 1 /P Flat Washer
35 736-3078 1 /P Flat Washer
36 738-0541 1 S  Spacer
37  738-3089A 1 /P Steering Adapter
38  741-0225 1 S Hex Flange Bearing
39 741-0356 1 Bearing: Steering Column
40  747-0955 1 Tie Rod
41  748-0290 1 S  Pinion Gear
42  750-0532 1 S  Spacer
43  783-0411 1 Gear: Steering Segment
44  783-0565A 1 S  Upper Frame Cover
45  783-0566A 1 /P Lift Plate

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 9 of 33

==
\\\ d m /h//

, SWAN

: Auu_w ‘\mubv ,,,/\A

ERR Y,

\ \f fxv

\ :
\\!/.m\ /X, = /.,// /./
e P =
R \\\\\ / /,Ilmmmmﬂllllllllllvw
4/ _/,\\\\- ﬂMWMMMW um‘“\
- \AM\ \ NN
o \ .N
- v\ d .
et T II/V /, /.
- \\mmwnw_ \
I v \\m\wwnnn\u VA
//_r\\ TN \ﬂ\““\\ AN
\“nnu// "\
\\ ““NNWMHHHHWMI////AA _/A/ /. ,/
. 7 7 \
HSENR 0
L AN e W
7N\ \ Z/ \ T
“\ /Mﬂ \ /wuwiv ] \ \
m\“ V”mm, Jv 7 \ \ \
e d P~ \) | \ .
—~ e \‘ X .,”/// \\\\ ANRY
% \_ , // \\ m \ \
AO/AY
& \ 4 '/ \
— > -4 ,
=2 / / \o/ \W \
5 5 X7
(at) % A“ // / \ A
|m % /// /// \\ \
> A/
Y o 3 ///I IHU“\“\
S 0 N/
owm l ~——~
o |
& e e
&= N
33 D
38 ””ﬁ/m”/ s
™m O /”/uuwwwnu,\““\
— I //{\\\\
P

ll,"\\\\

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999)
Hood And Seat Assembly

Page 10 of 33

Ref#  Part Number Qty S/P/F  Description

1 710-0599 1 /P Hex Hd. TT Screw 1/4-20 x 0.5
2 710-0870 1 /P Hex Washer Hd. TT Screw 3/8-16 x 0.62
3 710-1017 1 /P Torx Head AB screw 1/4-14 x 0.625
4  720-0238 1 Rod End Grip

?5  720-3026 1 Edge Trim
6  731-0511 1 /[P Trim Strip
7 731-1691 1 S Grass Bag Lens
8 783-0410 1 S Bracket Reinforcement: Hood
9  783-0445 1 Hood

10 783-0446 1 S Plate: Hood

11  783-0447 1 Hood Bracket

12 783-0448 1 S Hood Bracket: Reinforcement

13  783-0449 1 S  Hinge Bracket: Rear

14 783-0451A 1 S Pivot Plate: Rear Hood

15  783-0545 1 Hood Screen

16  783-0562 1 S  Hinge Bracket: Front

17  757-0378 1 S Seat

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 11 of 33

13A-325-190 Yard Bug (1999)

Hub Cap

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999) Page 12 of 33
Hub Cap
Ref#  Part Number Qty S/P/F  Description
1  727-0425A 1 S  Spring Clip
2 731-1851 1 Hubcap: Grey 4"
3  734-1615A 1 /P Hubcap: Grey 8"

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 13 of 33

[Ty} by 1
—
\

===} Ll

S N S —

”,

w
o0

f
Moy /o
o/ N

WWW.mymowerparts.com

.m_. o~

\\ ﬁ .

3

v _. "/—Jn._-i \ A r-!. ,

\
/ m L e \ ,,./f/, ‘ .
o s ",, ” e \ - \A“ o
o) / ,/ \ N\ s ff s ety e ) \\ ~
3 O\ ook =g K
—l \ (3] A
~— [ AMU v \ 'f/
mv [\p] \ i \ //
m 7 N
© w An ”"..m 1 W— “‘llnn.i..nv (4p]
m k..:ll II._.I”llnnHluu‘.. m“KII..:iAJ
- > 22
< 8 & © % \
7o) O &N \ \
£ \ \

™
&2 \ \
50 \ \ \
- = <+ N H &



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999)

Page 14 of 33

Mowing Deck
Ref#  Part Number Qty S/P/F  Description
1 618-0250 1 S  Spindle Assembly
2 683-0150C 1 S Deck Assembly Code: N Notates a new part
(not previously existing).
3 683-0159 1 S  Brake Bracket Assembly
4  683-0173 1 Deck Belt Cover
5 747-1172 1 S Belt Keeper Code: N Notates a new part (not
previously existing).
6 710-0134 1 /P Carriage Screw 1/4-20 x .62
7 710-0191 1 /P Hex Bolt 3/8-24 x 1.25 Grade 8
8  710-0347 1 /P Hex Screw 3/8-16 x 1.75 Gr. 5
9  710-0599 1 /P Self-Tapping Washer Head Hex Screw 1/4-20
X.5
10 710-0650 1 /P Hex Washer Self-Tapping Screw 5/16-18 x .75
11  710-0672 1 /P Hex Cap Scr. 5/16-24 x 1.25 (Gr. 5)
12 710-1611 1 S Torx Head Screw 5/16-18 x .75
13 712-0241 1 /P Hex Nut 3/8-24
14  712-0287 1 S  Hex Nut 1/4-20
15  712-0397 1 S  Wing Nut With Bell Washer
16 712-0417A 1 /P Flange Nut 5/8-18
17  712-3017 1 S  Hex Nut 3/8-16
18  712-3057 1 S  Hex Nut 5/16-24
19 714-0470 1 S  Cotter Pin
20 726-0201 1 Speed Nut
21  726-0233 1 /P Push Nut
22  732-0429A 1 S  Extension Spring
23  736-0101 1 S  Flat Washer 3/8 x 1.00 x .030
24  736-0119 1 S  Lock Washer 5/16
25 736-0169 1 S  Lock Washer 3/8
26  736-0289 1 S  Bushing
27  736-0300 1 S  Flat Washer .406 x .875 x .059
28  736-0329 1 S  Lock Washer
29  736-0343 1 /P Flat Washer .330 x 1.25 x .120
30 738-0968 1 S  Spacer
31 742-0651 1 S  Three-in-one Blade
?32  747-0957 1 Link Rod
33  747-0972 1 Belt Keeper
34  754-0754 1 S VBelt
35 756-0627 1 S  Flat Idler Pulley
36 783-0463 1 S Idler Bracket
37  783-0529 1 S  Cable Bracket
38  783-0569A 1 S  Deck Plate
39 783-0781 1 S  Deck Skirt Code: N Notates a new part (not
previously existing).
40  783-0594 1 S  Deck Cable Bracket

WWW.mymowerparts.com



Page 15 of 33

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999)

Operation Control

A}ﬂ/ y id
N /
ﬁwmv.mw e /
- - Ay ¢ yJu‘J .G o / I
A @wmvw Sy .,m_,%.,mh . \w_\ & °
— 4 v
N\ /AWW\\ e n,.__ @
2 o yv)..‘ & \_wv
RS s
) P -
1/ Jesi
) N \.nmn\
NMu “\ mmm.ﬂ..nn m..wﬂ _mxm 2 )
m",“unmmmnmnuuu_
R N\ s ~
/ A _ \m‘_mm‘y o w /
! e < \= mmu//M . L7 /
/‘,.. o, xw“\ .\.um‘.ﬁﬁmwmwwmm \ \ 74/% Annukm/ul ruum““wn / \ /
I B ) TG /
A e z, v M‘ PeRP &S/
- \\.Hmmm.nwmm.mmu.M/ i / nH_ p \ -mﬂmwni.d_. N Inuuuun,uﬂ / / / N
Q)% -t S vv\ \ wmv / et N\ mﬁ \\ ) W
\\\_‘ ) , \\\\mwmmwyz : L_\,.\ VNN””/ﬂ immwv A // AN _m@w \“3
A S .nmmmm\““wmw wv / o AN /,/M_AHUNA YN ﬁ 5
. AXMLAWWMVL.“L..V == ,/ e W MM“\ /”/MN/. Uxmm,n /s \.“u-rWAWN/mWW\/ Q) nmmwlllll...UI
A\ . ' i A S, FAN f e L__.-.III s
\ | RPN S
\ /D 25 e
N /// \\ \“\ = 3 o
\v NP N
R / e \\ \ / (& e o
o/ ?‘ / o/ ‘.. V ,
Jr\\ | _,”w&\ “\ 3_\\ ’ A\ EMA )
“ _...‘ \._ . S A N - -
d 7/ £ o’ . % -
/ / & - | W < |
<t a

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999)
Operation Control

Page 16 of 33

Ref#  Part Number Qty S/P/F  Description
1 683-0155 1 S  Brake Pedal Assembly
2 683-0156 1 Variable Pedal Assembly
3 683-0275 1 /P Deck Pedal Assembly Code: N Notates a new
part (not previously existing).
4  683-0161 1 S  Shift Cam Assembly
6 710-1017 1 /P Ab Screw 1/4-14 X .625
7 711-0701 1 S  Clevis Pin
8 711-1156 1 Shaft
9 712-0287 1 S  Hex Nut 1/4-20
10 712-0324 1 /P Lock Nut 1/4-20
11 712-3017 1 S  Hex Nut 3/8-16
12 714-0104 1 S Internal Cotter Pin
13  714-0111 1 S  Hairpin Clip
14  714-0470 1 S  Hairpin Clip
15 720-0166 1 /P Ball Knob
16 731-0405 1 Snap-on Bushing
17  731-1913 1 Stop Lever
19  732-0865 1 Torsion Spring
?20 732-0815 1 Extension Spring
21  735-0262 1 Deck Pad
22  735-0261 1 Drive Pad
23  735-0263 1 Brake Pad
24  736-0117 1 S  Flat Washer 3/8 X .620 X .033
25  736-0159 1 S 5/16 Washer
26 736-0169 1 S  Lock Washer
27  736-0187 1 /P Flat Washer
28  736-0272 1 S  Flat Washer .510 X 1.00 X .060
29  736-0133 1 S  Flat Washer .406 x 1.25 x .10
?30 736-0329 1 S  Lock Washer
31 736-0608 1 S  Spring Washer
32  736-3000 1 Flat Washer
?33  736-3019 1 Flat Washer .531 X 1.062 X .134
34  736-3020 1 S  Flat Washer .271 X .630 X .065
35 738-0255 1 S  Shoulder Screw .375 Dia. X .18
36 738-0373 1 S  Shoulder Screw
37 738-0974 1 S  Shoulder Screw .375 X .380 X 1/4-20
38 741-0591 1 S  Flange Bearing
39  746-0935A 1 S  Shift Cable
40  746-0936 1 S  Variable Drive Cable
41  746-0937 1 S Brake Cable
42  746-0940 1 S Deck Cable
43  746-0964 1 S  Throttle Choke Cable: 67"
44  747-0963 1 Brake Rod
45  747-0964 1 Brake Lock Out Rod
46  750-0736 1 S  Shoulder Spacer
47  783-0473 1 S  Brake Lock Out Bracket
48  783-0525 1 S  Self-Propelled Pedal Link
49  726-0450 1 Plug Cap
50 783-0593A 1 Shift Lever
51 783-0794 1 S  Bracket: Lock-out Pedal Code: N Notates a
new part (not previously existing).
52

7250157 www.mymowWer pares eom



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999) Page 17 of 33
Operation Control
Ref#  Part Number Qty S/P/F  Description
53  736-0300 1 S  Flat Washer .406 I.D. x .875 O.D.
54  726-0100 1 S PushCap

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

A 5
© AT
o G,
P [
S O~
(ol
7 |
| N
N L - <+ o
i=1l-1 \
ﬁ-w._-ﬁum_...m-?---. —Y * gl nm,p o7
U AT m_ﬂmg_
mmw v v Ty —LEs == muw,
@m_
—_ /VV
E m.mmmm ﬁ_m_l D lo ﬁw a,,”m -
= mnnmm‘ = v:
< mm-mme 2= 10 m_
M Q O
: 1l
[oo) ya i
1 7[ XI\
(o] X W
s @,
22 .
S5
gy
m m ™ //
o < ~ N
m _n.lra Mﬂﬂhu.wunuﬂwmuunnnuﬂﬂﬂ
N
o3 @ V\../..ﬁ m m === nwm
o 9
g " 5 DW---
QP = 1
MmO o \Anu_r\\f T
<P : {4
o .=
— U

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999) Page 19 of 33
Single Speed Transmission (P/N 618-0251A)

Ref#  Part Number Qty S/P/F  Description
618-0251A 1 S  Single Speed Transmission
1 618-0232 1 S Differential Assembly: Single Speed
2 618-0248 1 S  Drive Shaft assembly: LH Brake
3 618-0072B 1 S  Upper Housing Assembly
4 611-0114 1 Detent Shaft Assembly
5 661-0006 1 S  Brake Yoke assembly: LH
?6  710-1206 1 /P Hex Washer Hd. TT Screw 1/4-20 x 2.37 Gr.5
7  710-1325 1 /P Hex Washer Hd. TT Screw 1/4-20 x 1.65
8 717-0678 1 S  Brake Puck
9 719-0313B 1 /P Lower Housing
10 732-0863 1 S  Spring Detent
11 737-0148 1 S Grease
12 741-0862 1 /P Ball Detent
13  761-0202 1 Brake Disc
14  777-6318 1 Label

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 20 of 33

13A-325-190 Yard Bug (1999)

Steering Column

P

SR,
S
N

“\\

— -
- \
= ‘\ -
R -m w -
- ...!...\L

I | ,Fl.nn““““““ V
\ ] e
| P
N L g

i””_ nuun““\

va

lll\l\l\l_/

>

\
\

/.,

e’

\\

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999)
Steering Column

Page 21 of 33

Ref#  Part Number Qty S/P/F  Description

1 731-1919 1 Steering Column: Black Code: N Notates a
new part (not previously existing).

2  731-1857 1 Control Knob Code: N Notates a new part (not
previously existing).

3 712-0142 1 /P Hex Nut 8-32

4  710-3217 1 /P Pan Head Machine Screw #8-32

5 710-0599 1 /P Hex Screw TT 1/4-20 x .50"

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

- NS ——

I]I.........,.._.........

o,

e,
",
"

Page 22 of 33

~
\
!
/ \
/ 1
/ |
4
f 1‘
/ 7 \\
...I..Lmnn.l... . i .1\..._.\_
rnr!..\...v
- \._.‘ j— \____‘ \.\_ ,F /.‘ ,"_ /,d__ “ -
o 7y ! / e
% A p \lnv_kn“ \.‘u \ \\_ ‘\ \__x ,/ / /i_ // \1N1 , \\“m“m .
a N\ /7 Y/ / W\ N AN
e 'y \ A\
S - ‘\ \\ \,_ / /,./ ..,,,_\\ v...w 4 /
.
w LHW!.LNL\ ff_////”,/Az\mn” , \\\\
— \ N, # -
=3 N\
3£ N\
<3 M e A
L o -
AN
0s
< 0
ah

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999) Page 23 of 33
Steering Wheel
Ref#  Part Number Qty S/P/F  Description
1 731-1869 1 Steering Wheel
2 731-1904 1 /P Steering Wheel Cap

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 24 of 33

N,

] \\ \\wu,

[
/Af_yu“ _

\
II o

\

e
Iﬂll\\\\ u M‘

..-IIRII-IIIIIIII\\\

13A-325-190 Yard Bug (1999)

Transaxle Assembly

m N \\ =
/,.” /, ,.““\ S
’ %
/ mn..l--- o 2
N oy O
—D Ilm R\ “ A// VY\_‘q-I.. 0 w
.mnn_. v.w _‘_ ag—A \ A x Vs @k
N ﬁ a--u ,uu_. % T
A .P A% =
‘/ -

AN\ N L WA ” =
5/ , o T £
= N & G

/! N\ S 3
nmmm”m B _wm m
Y
/
|
//. ,

-y



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999)
Transaxle Assembly

Page 25 of 33

Ref#  Part Number Qty S/P/F  Description
1 629-0865 1 Harness Assembly Adapter
2 710-1208 1 /P Hex TT Screw 5/16-18 x 3.50
3  710-0227 1 /P Hex Washer Head Self-Tap. Screw
4  710-0805 1 /P Hex Screw 5/16-18 x 1.5 Gr. 5
5 710-0642 1 /P Thd. Forming Scr. 1/4-20 x .75
?6  712-3010 1 S  Hex Nut5/16-18
7  714-0115 1 S  Cotter Pin
8 726-0320 1 S Insulator Nut Plate
9  783-0809 1 S  Transaxle Support Bracket Code: N Notates a
new part (not previously existing).
10 725-1713A 1 S  Spring Switch
11  736-0289 1 S  Shoulder Bushing
12 736-0119 1 S  Lock Washer 5/16
13  736-0173 1 /P Flat Washer .28 1.D. x .74 O.D. x .083
14  750-1064 1 S  Spacer
15  783-0433A 1 /P Shift Lever
16  783-0591 1 S  Transaxle Bracket
17  683-0149A 1 S  Frame Assembly
18 736-3013 1 S  Flat Washer
19 783-0437 1 Rear Axle Bracket
20 729-0268 1 Insulation Connector

WWW.mymowerparts.com



Page 26 of 33

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999)

Upper Frame

<t
/ /, /./ o -
\\ N \IVII/‘-.
./ N m Ay e o
\t.cu. \ﬂ VM\ w// - 40 ¥ o
RS AR S o

ST wx\ / / . / /(JJ\ \,

4N
\.wJ\ 0

/
hvu. W Y T AN o0

] \A ;o . o~
m /W " A dN ) —\ \ ﬂ
A M/.. ,/ / \‘

/ _ / 1/7\// 7
" ./.W// N _W, _u_..w, .
== N / oY S
\ / / N\, ﬁN ZANNO m ey N )
N A /2 R .mv Az {yummmm} N
,@v\“\ \\ N \Xa & o ,/ X /”/s\
7aved S DR
Vay w NN YL SRy, )
4 / / N
A4
‘lllIM‘lmuu
-
N
x \A/,Wv
~
\W/ /
\C
[9V]
INOO.
N \\nw -~
s
o /}w.r.“ o
//I.l\\\\\
=

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999)
Upper Frame

Page 27 of 33

Ref#  Part Number Qty S/P/F  Description
1 783-0605 1 S  Deck Stabilizing Bracket
3  783-0564A 1 Front Frame: Upper Code: N Notates a new
part (not previously existing).
4  783-0811 1 S  Front Bumper: Small Code: N Notates a new
part (not previously existing).
5 683-0264 1 S  Front Channel Assembly Code: N Notates a
new part (not previously existing).
6  783-0554 1 Cam Bracket
8  783-0414A 1 /P Frame Rail: Rear
9 783-0413 1 Frame Rail - L.H.
10 783-0412A 1 S  Frame Rail - R.H. Code: N Notates a new part
(not previously existing).
11  747-0985 1 Deck Rod
12 736-3019 1 Flat Washer .531 X 1.062 X .134
14 736-0275 1 S  Flat Washer 5/16
15 736-0187 1 /P Flat Washer .64 1.D. X 1.24 X .06
16  736-0101 1 S  Flat Washer 3/8 X 1.00 X .030
17  735-0271 1 S Bumper
18  735-0199A 1 S  Rubber Bumper
19  732-0829 1 S  Extension Spring
20 726-0272 1 /P Clamp: 9/16 Dia.
21  725-0157 1 /P Cable Tie
22  714-0470 1 S  Hairpin Clip
23  714-0147 1 Hairpin Clip
25 714-0104 1 S  Hairpin Clip
26  712-0271 1 /P Hex Nut
27  712-0265 1 /P Hex Nut 1/4-20
28  711-1165 1 Clevis Pin
29  711-0332 1 S  Lift Bracket Pin
30 710-1611 1 S  TT Screw 5/16-18 x .75
31 710-1017 1 /P Torx Mach. AB Scr. 1/4-14 x 0.625"
32  710-0599 1 /P Hex TT Screw 1/4-20
33 683-0163A 1 S  Steering Support Bracket
34 683-0160 1 Pivot Bracket Assembly:Hood
35 683-0142 1 Pivot Bar Assembly

WWW.mymowerparts.com



Page 28 of 33

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999)

Variable Drive

o 84
N ~
LN/ & - +
,.;!...!,,.m \\un/// ‘ _///// &
o Yopah, \\
o WA ANy
~f/ n\ y B _nwv /\A _”/M/[m
=N A _\\ \ _m,m”%”// 1 &
SRR\ \\ & Y | T2 o
"N\ Vi LN ”””/ —— \\ _ _
___\vmul. - ”m/_ﬂ”/ ma v_"wnnuupx\ \\..i.,v
Y‘ - “- N ¥ A =~ AN
A1 ") “‘ o N _\mmm““\ g A__ (e b... m- /
/ ,/, / . “‘ \““\-..;/ \ g\ﬁ” \-.-.---:@V v _,
\\ e Ny “ 4 / I ””__A -\& \\ ,ﬁ, Ar o \
[4] e / /
© \* o A ””Wm”., ,Wwyr
| NI
| /___ . F ,,m”, 5\ > /_m,wmmmmm )
f!./,... /a \\“‘,w “ A mu, Ln
.“m_...‘r - T_i q - m/ﬂ
\ / /,,”w —— //
\\ /. _ /NV
_ \ g
8 ,

¥

-

\u‘ ‘7-- " ,,/ ]
\

a

P
=

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999)
Variable Drive

Page 29 of 33

Ref#  Part Number Qty S/P/F  Description
1 683-0147 1 S Idler Bracket Assembly
2 710-0134 1 /P Hex Screw 3/8-24 x 1.00
?3  710-0191 1 /P Hex Screw 3/8-24 x 1.25
4  710-0902 1 Cap Screw 3/8-24 x 3.75
5 710-1611 1 S PanHead TL Screw 5/16-18 x .75
6  710-3096 1 /P Hex Screw 3/8-16 x 2.0 Special
7 712-0116 1 S  Jam Lock Nut 3/8-24
8 712-0241 1 /P Hex Nut 3/8-24
9 712-3017 1 S  Hex Nut 3/8-16
10 712-3035 1 /P Hex Jam Nut 9/16-18 (Gr. 5)
11  714-0114 1 S  Square Key
12 717-0884 1 Variable Speed Pulley Assembly
13 732-0814 1 Extension Spring
14  732-0815 1 Extension Spring
15 736-0171 1 S  Lock Washer 7/16 I.D.
16  736-0219 1 S Bell Washer .406 I.D. x 1.13 O.D.
17  736-0247 1 /P Flat Washer 3/8 x 1.25 O.D.
18  736-0427 1 S  Belleville Washer .567 x 1.125 x .06
19  738-0968 1 S  Shoulder Spacer
20 741-0405 1 S Bearing
21 750-0705 1 Spacer
22  754-0453 1 S V-Belt
23  756-0116 1 S Idler Pulley
24  756-0650 1 Transmission Pulley
25  756-0658 1 S  Engine Pulley
26  756-0981 1 S  Flat Idler Pulley
27  783-0528 1 Idler Bracket
28  783-0529 1 S  Cable Bracket
29  736-0169 1 S  Lock Washer 3/8 I.D.

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 30 of 33

13A-325-190 Yard Bug (1999)

Wheel Assembly

e,
—.
—
.,
e,
—_
.
—

“mm__ ) \
\

|

gv “____‘ d

)

)

“ ,

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999) Page 31 of 33
Wheel Assembly

Ref#  Part Number Qty S/P/F  Description
?1  737-0288 1 Grease Fitting (Not Shown)
2  736-0285 1 /P Flat Washer .635 x 1.589 x .060
3  736-0242 1 /P Bell Washer .345 1.D. x .88 O.D. x .06
4  714-0115 1 S  Hairpin Clip
5 710-0627 1 /P Hex Screw 5/16-24 x .75
6 634-0139 1 Rear Wheel 16.0 x 6.5 x 8.0
7  634-0169 1 S  FrontWheel 11.0x4.0x 4.0
8 736-0366 1 /P Flat Washer 5/8 I.D. x 1.0 O.D. Code: N

Notates a new part (not previously existing).

WWW.mymowerparts.com



Page 32 of 33

iagram

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983
D

iring

13A-325-190 Yard Bug (1999)

[
1Ll .
i T -
i _GREEN__
- (@]
I — X o lL \\\\\\
¢ e SEn @O 0 !
sgt ‘ 53T
ra _.—mu WH\ i _‘__| ) i - -
R s = ol \E RED
g~ ER a Caj ¢
oW v e
" 0 e a Y e Y o
E \ _GREEN §
y ]
k% > Qoo )
2 33 / w
3 W, - J_RED
> c |l oo
M
d
i
P |
Ll
>
5«
< z
2 /C E5 i
= © L
/ 730 X
, %
5 0 mw N W -
- _ |||||| < Ov w B
a2
C |29
u n_v &
QRANGE RED/WH ]
IIIIIIIII |
o
NS ¢ z
Jig ul
8 ul
[SRY o
(7] 0]
[}
m
[ o) I.vi
RED/WHITE . BLACK o |
w Tl I
I /
AV
< 7 \
0 \
LU
oc 7 /
L
w
z
2
L
ua

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13A-325-190 Yard Bug (1999)
Wiring Diagram

Ref#  Part Number Qty S/P/F  Description
629-0902 629-0902 1 Complete Wire Harness
725-0267  725-0267 1 S  Ignition SW
725-1426  725-1426 1 S  Solenoid
725-1698  725-1698 1 S Battery
725-1381  725-1381 1 S Fuse

725-1657A  725-1657A 1 S  Brake SW

725-1657A  725-1657A 1 S  PTO Switch
725-3234  725-3234 1 S  Seat Switch
725-1727  725-1727 1 Battery Boot Cover
725-1643  725-1643 1 Reverse SW
725-1648  725-1648 1 S Relay

WWW.mymowerparts.com

Page 33 of 33



